PARTS LIST

AL-60 (SIEG C6)
Bench Lathe (240V)
250 x 550mm

L148



Page 1 Parts List for AL-60 (L148) 29/12/2014

ON

PART NO.
gX.8 ; ;

DESCRIPTION
25 NUT: Mt




Page 2 Parts List for AL-60 (L148) 29/12/2014

216 247

239

244

PART NO. DESCRIPTION PART NO. DESCRIPTION

5%"1.4'3
Il
Ll
£/

232




29/12/2014

Parts List for AL-60 (L148)

Page 3

312

OF—

31
310

©)

330

320

N
o
(3]

321

324

PART NO.

DESCRIPTION

o

RM8-1.25 X80 "




29/12/2014

Parts List for AL-60 (L148)

Page 4

13

4

™~
(o]
b

417

406

8

1

4

421

420

— )
C==5; i)

432
431

401




Page 5 Parts List for AL-60 (L148) 29/12/2014

517
518

515

513
514

PART NO. DESCRIPTION PART NO. DESCRIPTION
01 AND WHE AMP PUATE




Page 6 Parts List for AL-60 (L148) 29/12/2014

615
613 614
616 \ 607 \
612 . AN
| AT
Q) °©
N
611
607
610 ” S
o 606
/’ et
® 604 3 55 623
630
03~ 38 ) 1|
602 ——® T L
605 O™ 6ot

PART NO. DESCRIPTION
601 HANDLE B
wgn R
3 C

- 60
. B05




Page 7 Parts List for AL-60 (L148) 29/12/2014

@
830
829 a
So

PART NO. DESCRIPTION




Page 8 Parts List for AL-60 (L148)

944

‘)) 911
92 913

PART NO. DESCRIPTION PART NO. DESCRIFTION
. HEXBOLTM&125X30 -
5 AR %

)

941

29/12/2014



PARTS LIST

HM-10A (SIEG M6MA)
Mill Head Attachment (240V)

M151



Page 1 ‘ Parts List for HM-10A (M151) 29/12/2014

4-2 Assembly and Parts Longitudinal (Y) Axis
Cross (X)Axis




29/12/2014

Parts List for HM-10A (M151)

Page 2

Vertical(Z)Axis

T A




Page 3 Parts List for HM-10A (M151) 29/12/2014

Spindle and Gear box




Page 4

Parts List for HM-10A (M151)

[] Parts List
tem No Part Name Q'ty |[Item N Part Name Qty

| Base 1 38 Cap screw M6 x 25 2
2 X-axis feeding screw 1 39 Fuselage seat 1
2-1 Key 4 x 16 2 39-1 | Shaft 1
3 Spring 2 39-2 | Key 8Xx 12 1
4 Graduated collar 2 40-1 Washer 10 3
5 Hand wheel 1 41 Cap screw MI10 x 30 3
6 Nut M8 4 42 Guide finger 2
7 Knob 2 43 Set screw M6 x 22 7
8 Screw M8 x 55 2 44 Ruler 1
9 Cap screw M6 x 8 8 45 Wedge 1
10 Holding plate (1) 1 46 Gear rack 1
11 Dust guard cover i 47 Cap screw M6 x 16 4
12 Holding plate (2) 2 48 Name plate 1
13 Ball bearing 8200 2 49 Spindle box 1
14 Hand wheel 1 50 Pinion 1
15 Nut M8 8 51 Key 4 x 25 1
16 Y-axis ruler 1 52 Bevel gear 1
17 Capscrew M6 x 16 6 53 Retaining ring 12 1
18 Y-axis bearing seat 1 54 Ball & 5.0 1
19 Working table 1 55 Spring 0.8 x 0.8 x 10 1
20 Y-axis feeding screw 1 56 Screw M6 x 8 1
21 End cover 1 57 Handle stock I
22 Cap screw M6 x 10 2 58 Operating lever 3
23 Y-axis screw nut 1 59 Lever cap 3
24 Holding plate (3} 1 60 Cap screw M8 x 25 4
25 Dust guard cover 1 61 Guide finger 1
26 Screw seat 1 62 Cap screw M6 x 25 1
27 Cap screw M6 x 16 2 63 Spindle box seat 1
28 | Setscrew M6 x 22 6 64 | Wedge 1
20 Nut M6 13 65 Limit block 1
30 | Handle 3 06 | Wdege I
31 Screw M6 x 10 2 67 | Ruler I
32 Guide finger 1 68 | Fuselage 1
33 Screw M6 x 8 1 69 Electric box 1
34 X-axis wedge 1 70 Lock nut M24 1
35 Saddle | 71 Big washer 1
36 Y-axis wedge I 72 Connecting strut 1
37 X.axis screw nut 1 73 Connecting board 1

29/12/2014



Page 5 Parts List for HM-10A (M151) 29/12/2014





